

Beschussamt Mellrichstadt

Lohstraße 5, 97638 Mellrichstadt
Tel.: 09776/70500, Fax: 09776/5457, e-mail: poststelle@ba-mel.bayern.de

Glaseksperten
Sprogövej 13

DK-9800 Hjørring

Test Report

Testing of the ballistic resistance of glazing according to
DIN EN 1063.

Report No. : 15G073A01#, order No.:7079
Date of delivery : 09.03.2015
Tester : Selzam, Edelmann
Sample : laminated glass pane (46,0mm x 500mm x 500mm)
Designation : 4 1212 10 4.2236
Applicant : Glaseksperten
Manufacturer : Glaseksperten
Requirement : BR6-S



Albert

Mellrichstadt, 13.03.2015

The test results relate only to the tested samples described in this test report.

This test report loses its validity, if any alteration or modification to the manufacturing process, materials and/or quality management system could impact the product conformity.

This report is only valid with the official seal and correspondence of the report numbers on all pages.

Duplication in extracts of this report is only allowed with written approval of the Beschussamt Mellrichstadt.